Page 1 of 88

APPLICATION CERTIFICATION
On Behalf of
Shenzhen Joysky Technology Co., Ltd.

Wireless Bluetooth Keyboard
Model No.: 6013

FCC ID: Z5Z-6013

Prepared for :  Shenzhen Joysky Technology Co., Ltd.

Address : 4/F, Building B3, The Third Industrial Zone,
Fenghuanggang, Xixiang, Bao’an District, Shenzhen,
Guangdong, China

Prepared by . ACCURATE TECHNOLOGY CO. LTD

Address : F1, Bldg. A, Changyuan New Material Port, Keyuan Rd.
Science & Industry Park, Nanshan, Shenzhen, Guangdong
P.R. China

Tel: (0755) 26503290
Fax: (0755) 26503396

Report Number : ATE20112143
Date of Test : October 12-19, 2011
Date of Report : October 19, 2011

FCC ID: Z5Z-6013 ACCURATE TECHNOLOGY CO. LTD Report No.: ATE20112143



Page 2 of 88

TABLE OF CONTENTS
Description Page
Test Report Certification
1. GENERAL INFORMATION ...ttt sttt e s e s sna e e e nnneesnsns 5
1.1. DesCription OFf DEVICE (EUT) ...cciiiiiieiie ittt sttt sttt s re et s reese et ste e e steste e e e nreenes 5
1.2. Accessory and AuXiliary EQUIPIMENT ..ottt ste e sreene 5
1.3. Description Of TSt FACHILY ......cviiiiiei et sreens 6
1.4. e U = o e o A o= a7 LSS 6
2. MEASURING DEVICE AND TEST EQUIPMENT .....oooiiiiiiiie it 7
3. OPERATION OF EUT DURING TESTING ......coiiiiiiiiiiiie it 8
3.1. (@] 0T o U] T 1Y oo ST 8
3.2. Configuration and PEFIPNEIAIS .........coviiiie it re e nre e 8
. TEST PROCEDURES AND RESULTS ...ttt 9
5. 20DB BANDWIDTH TEST ...ttt sttt nn e nsn s sne e e 10
5.1. BIOCK Diagram OF TESE SEUD....c.viiviiie ettt et re et te e e sbesteestesreeteeneesreareas 10
5.2. The Requirement FOr Section 15.247(2)(1) .....c.ciceeeeieiieieieie ettt sre e e sre e 10
5.3. EUT Configuration 0N IMEASUIEIMENT ...........ccuiiieiiiiiie et s esie e stesteeae e e te e sresbeanaeste e esaesresneareas 10
5.4. Operating Condition OF EUT ...ocuviiiii st a et be e reenee 10
5.5. TESE PIOCEAUIE ...ttt bbb bbbt s bt b e bbb e e e bttt st et e 11
5.6. TESE RESUIT ...t bbbt bbbt s bbbt b bt et b et b bbb e 11
6. CARRIER FREQUENCY SEPARATION TEST ......oiiiiiiiiii it 15
6.1. BIOCK Diagram OF TESE SEUD....c.viiviiie ettt et re et te e e sbesteestesreeteeneesreareas 15
6.2. The Requirement FOr SEction 15.247(2)(1) .....c.civeeeieiieieeeiee st se ettt sne s 15
6.3. EUT Configuration 0N IMEASUIEIMENT ...........cceiieiieiiiie e s sie e ste et ste e be e s e resnaestesreeseesresnesnes 15
6.4. Operating Condition OF EUT ....ccuviiiiicice ettt ae bt te e reenes 15
6.5. TESE PIOCEAUIE ...ttt b bbb bRt b bbb b bt b e bbb nb et e 16
6.6. TESE RESUIT ...ttt b bbb b bt s bt b e bbbt et b ettt bt e 16
7. NUMBER OF HOPPING FREQUENCY TEST ..ot 20
7.1. BIOCK Diagram OF TSt SEUP....c.viiviiieieitieie sttt sttt e e ste e e e s besteesaesreeteeneesreareas 20
7.2. The Requirement For Section 15.247(2)(L)(111) ...ecoveveiireieieiie et 20
7.3. EUT Configuration 0N IMEASUIEIMENT ...........cceiieiiiiieee et este e ste e te et seestesnaesresreesaesresreares 20
7.4. Operating Condition OF EUT ....ccuviiiiicice ettt ae bt te e reenes 20
7.5. TESE PIOCEAUIE ...ttt b bbb bRt b bbb b bt b e bbb nb et e 21
7.6. TESE RESUIT ...ttt b bbb b b et s e bt bt b e b et e e bt bbbt en 21
8. DWELL THME TEST ..ottt ettt et e et e e st e e e nnbe e e baeeentes 25
8.1. BIOCK Diagram OF TESE SEUP....c.viiviiie et se sttt sttt e re et ste e e et e s teestesreeteeneesreareas 25
8.2. The Requirement For Section 15.247(2)(L)(111) ....ecoveveiireieieiiie e 25
8.3. EUT Configuration 0N IMEASUIEIMENT ...........ccueiieieiiie e s ste et ste et te e ste e e s e stesnaesresraesaesresneaneas 25
8.4. Operating Condition OF EUT ....ocuviiiii st a et ta e reenee 25
8.5. TESE PIOCEAUIE ...ttt bbbt bbbt s bbbt bbbt bbb sb et e 26
8.6. TESE RESUIT ...t bbbt b ke b b bt s e bt e bt b e b bt et b e bt bbbt e 26
9. MAXIMUM PEAK OUTPUT POWER TEST ....oiiiiiee e 30
9.1. BIOCK Diagram OF TESE SEUP....c.veiviiie ettt sttt sttt re et e te e e e sbesteestesaeeteeneesreareas 30
9.2. The Requirement FOr Section 15.247(0)(1)....cueiiiieiieiieie sttt ne e 30
9.3. EUT Configuration 0N IMEASUIEIMENT ...........ccueiieieiiie e s ste et ste et te e ste e e s e stesnaesresraesaesresneaneas 30
9.4. Operating Condition OF EUT ....ocuviiiii st a et ta e reenee 30

FCC ID: Z5Z-6013 ACCURATE TECHNOLOGY CO. LTD Report No.: ATE20112143



Page 3 of 88

9.5. QLIS (0 Tor =T LU O RPPROPI 31
9.6. TOSE RESUIT ...ttt ettt h et et e s e sb e e bt et s bt e e e e be st et e ebeen e e ebeene e nenneens 31
10. BAND EDGE COMPLIANCE TEST ..ottt 35
10.1.  BIlock Diagram Of TESE SEUUD.....ccuiiiriiieiie e e see st se e e et e e ae e re e s re e s aeesnaesneeeneeentesnneeneeenrs 35
10.2.  The Requirement FOr SECtion 15.247(d) ...cccveiieeiieiee sttt sne e e ns 35
10.3.  EUT Configuration 0n MeaSUIEMENT ........ccceeieeiie e iie e e e eeste e s e seessae e steesreesreesneesn e enaeenteesressreenns 35
10.4.  Operating Condition OF EUT ......c.ooiiiiii ittt ettt esn e enee s e e neenns 36
105, TESEPIOCEAUIE ...ttt ettt ettt sttt s bttt et s bt et e beebe e e e sbeemeesbeebeenbeseeeneentesnens 36
106, TESERESUIT ...ttt ettt e ettt e st e st e ke e nb e beebeentesaeeneetennens 37
11. RADIATED SPURIOUS EMISSION TEST ....oiiiiiiii s 48
11.1.  Block Diagram Of TESE SEUUD.....ccuiiuriiieeieeiee e stie s e et e ae e re e ste e teesnaesreeaneeentesneeaeeenes 48
11.2.  The Limit FOr SECtION 15.247(d) ....cveeieeiie et s e e et eete e ste e sreeenneenneeneeenns 48
11.3.  Restricted bands 0f OPEIAtION ........ccviiiiiii e rs 49
11.4. Configuration of EUT 0N MEaSUIEMENT ........cciiiiieiieiieiie e erte e se s e s e ae e sre e sre e st e e ee s e eeeesraesreenns 49
11.5.  Operating Condition OF EUT .......ooiiiiii ettt e st e sn e e e s e e e eeenns 50
G R It A o 0T =T 1] < RSO TRRPPRI 50
11.7.  The Field Strength of Radiation Emission Measurement ReSUILS .........cccccvviverieiie i s s 51
12. CONDUCTED SPURIOUS EMISSION COMPLIANCE TEST ... 72
12.1.  BIlock Diagram OF TESE SEUUD.....ccuiiiiiiieie e e cee st st e e ae e te e s te e s beesnaesreeaneeentesnneeneeenrs 72
12.2.  The Requirement FOr SECtion 15.247(d) ...cccviuiiiieiie ittt nre e e ns 72
12.3.  EUT Configuration 0n MEaSUIEMENT ........ccceeieeiieiieiiesie e eeste e s e s e e nae e steesreesreesnaesneeenaeenteeseeeseeenes 72
12.4.  Operating Condition OF EUT .......ooiiiiii ittt et st esn e e ee s e e e eeenns 73
T 11 o 0T =T 1] £ PSRRI 73
126, TESERESUIT ...ttt ettt ettt e st e bt et eenb e beebeenbeneeene e teenens 73
13. AC POWER LINE CONDUCTED EMISSION FOR FCC PART 15 SECTION 15.207(A) ..83
13.1.  BIlock Diagram Of TESE SEUUD.....ccuiiiriieeiee e e e st se e e et e e ae e e s te e s re e saaesreeen e entesnneeneeenes 83
132, THE EMISSION LIMIT ..ottt sttt st e st et e st ebe e s e s b eneentesnens 83
13.3.  Configuration of EUT 0N MEaSUIEMENT ........cciieiieiieiieiie e e ste s e ee e re e sre e steesna e ee e e neesneesneens 84
13.4.  Operating Condition OF EUT .......ooiiiiii ittt e sttt e st e sn e e ee e e eeenns 84
TR T 11 o (0T =T 1] < USRS 84
13.6. Power Line Conducted Emission Measurement RESUILS ..........c.cocoiiiiiiiiiii e 85
14, ANTENNA REQUIREMENT .....coiiioiii ittt e e e e e e aaae e 88
I T I 0 To I -0 0T T34 T=T o S 88
14.2. ANTENNA CONSIIUCTION ...o.tiiie ettt sttt sttt ettt et et e et e e e sbeeseesbesbeeneeseeeneeneennens 88

FCC ID: Z5Z-6013 ACCURATE TECHNOLOGY CO. LTD Report No.: ATE20112143



Page 4 of 88

Test Report Certification

Applicant : Shenzhen Joysky Technology Co., Ltd.
Manufacturer : Shenzhen Joysky Technology Co., Ltd.
EUT Description : Wireless Bluetooth Keyboard

(A) MODEL NO.: 6013

(B) SERIAL NO.: N/A

(C) POWER SUPPLY: DC 3.7V(Li-ion battery 1x)

Measurement Procedure Used:

FCC Rules and Regulations Part 15 Subpart C Section 15.247
ANSI C63.4: 2003

The device described above is tested by ACCURATE TECHNOLOGY CO. LTD to determine
the maximum emission levels emanating from the device. The maximum emission levels are
compared to the FCC Part 15 Subpart C Section 15.247 limits. The measurement results are
contained in this test report and ACCURATE TECHNOLOGY CO. LTD is assumed full
responsibility for the accuracy and completeness of these measurements. Also, this report shows
that the Equipment Under Test (EUT) is to be technically compliant with the FCC requirements.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of ACCURATE TECHNOLOGY CO. LTD.

Date of Test : October 12-19, 2011
Prepared by :
Apple /
(Engineer)
Approved & Authorized Signer : ( % ;
(Manager)

FCC ID: Z5Z-6013 ACCURATE TECHNOLOGY CO. LTD Report No.: ATE20112143
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1. GENERAL INFORMATION

1.1.Description of Device (EUT)

EUT . Wireless Bluetooth Keyboard

Model Number : 6013

Frequency Band . 2402MHz-2480MHz

Number of Channels 79

Antenna Gain : 0dBi

Power Supply :  DC 3.7V(Li-ion battery 1x)

Applicant © Shenzhen Joysky Technology Co., Ltd.
Address :  4/F, Building B3, The Third Industrial Zone,

Fenghuanggang, Xixiang, Bao’an District, Shenzhen,
Guangdong, China

Manufacturer - Shenzhen Joysky Technology Co., Ltd.

Address :  4/F, Building B3, The Third Industrial Zone,
Fenghuanggang, Xixiang, Bao’an District, Shenzhen,
Guangdong, China

Date of sample received : October 12, 2011

Date of Test : October 12-19, 2011

1.2. Accessory and Auxiliary Equipment

Notebook PC . Manufacturer: SONY
M/N: PCG-663P
S/N: 28123170 7202526

FCC ID: Z5Z-6013 ACCURATE TECHNOLOGY CO. LTD Report No.: ATE20112143
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1.3.Description of Test Facility
EMC Lab :Accredited by TUV Rheinland Shenzhen

Listed by FCC
The Registration Number is 752051

Listed by Industry Canada
The Registration Number is 5077A-2

Accredited by China National Accreditation Committee
for Laboratories
The Certificate Registration Number is L3193

Name of Firm : ACCURATE TECHNOLOGY CO. LTD

Site Location . F1, Bldg. A, Changyuan New Material Port, Keyuan Rd.
Science & Industry Park, Nanshan, Shenzhen, Guangdong
P.R. China

1.4.Measurement Uncertainty

Conducted Emission Expanded Uncertainty = 2.23dB, k=2
Radiated emission expanded uncertainty = 3.08dB, k=2
(9kHz-30MHz)

Radiated emission expanded uncertainty = 4.42dB, k=2
(30MHz-1000MHz)

Radiated emission expanded uncertainty = 4.06dB, k=2

(Above 1GHz)

ACCURATE TECHNOLOGY CO. LTD Report No.: ATE20112143



2. MEASURING DEVICE AND TEST EQUIPMENT

FCC ID: Z5Z-6013

Table 1: List of Test and Measurement Equipment

Page 7 of 88

Kind of equipment | Manufacturer Type SIN Calibrated until
EMI Test Receiver| Rohde&Schwarz | ESCS30 100307 Jan. 15, 2012
EMI Test Receiver| Rohde&Schwarz | ESPI3 101526/003 Jan. 15, 2012
Spectrum Analyzer| Agilent E7405A MY45115511 | Jan. 15, 2012
Pre-Amplifier Rohde&Schwarz | CBLU118354 | 3791 Jan. 15, 2012
Loop Antenna Schwarzbeck I(zl\(;I1281516 1516131 Jan. 15, 2012
Bilog Antenna Schwarzbeck VULB9163 9163-323 Jan. 15, 2012
Horn Antenna Schwarzbeck BBHA9120D | 9120D-655 Jan. 15, 2012
Horn Antenna Schwarzbeck BBHA9170 | 9170-359 Jan. 15, 2012
LISN Rohde&Schwarz | ESH3-Z5 100305 Jan. 15, 2012
LISN Schwarzbeck NSLK8126 8126431 Jan. 15, 2012

ACCURATE TECHNOLOGY CO. LTD Report No.: ATE20112143
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3. OPERATION OF EUT DURING TESTING

3.1.0perating Mode

The mode is used: Transmitting mode
Low Channel: 2402MHz
Middle Channel: 2441MHz
High Channel: 2480MHz
Hopping
Charging (Connect to PC)

3.2.Configuration and peripherals

EUT

Figure 1 Setup: Transmitting mode

FCC ID: Z5Z-6013 ACCURATE TECHNOLOGY CO. LTD Report No.: ATE20112143



4. TEST PROCEDURES AND RESULTS
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FCC Rules Description of Test Result
Section 15.247(a)(1) 20dB Bandwidth Test Compliant
Section 15.247(a)(1) Carrier Frequency Separation Test Compliant
Section 15.247(a)(1)(iii) | Number Of Hopping Frequency Test Compliant
Section 15.247(a)(1)(iii) | Dwell Time Test Compliant
Section 15.247(b)(1) Maximum Peak Output Power Test Compliant
Section 15.247(d) Band Edge Compliance Test Compliant
Section 15.247(d) Radiated Spurious Emission Test Compliant
Section 15.209

Section 15.247(d) Conducted Spurious Emission Test Compliant
Section 15.207 AC Power Line Conducted Emission Test | Compliant
Section 15.203 Antenna Requirement Compliant

FCC ID: Z5Z-6013

ACCURATE TECHNOLOGY CO. LTD Report No.: ATE20112143
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5. 20DB BANDWIDTH TEST

5.1.Block Diagram of Test Setup

= Low Loss Cable Spectrum
Analyzer

(EUT: Wireless Bluetooth Keyboard)

5.2.The Requirement For Section 15.247(a)(1)

Section 15.247(a)(1): Frequency hopping systems shall have hopping channel carrier
frequencies separated by a minimum of 25 kHz or the 20 dB bandwidth of the hopping
channel, whichever is greater.

5.3.EUT Configuration on Measurement

The following equipment are installed on the emission measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

5.3.1.Wireless Bluetooth Keyboard (EUT)

Model Number : 6013
Serial Number : N/A
Manufacturer :  Shenzhen Joysky Technology Co., Ltd.

5.4.0perating Condition of EUT
5.4.1.Setup the EUT and simulator as shown as Section 5.1.
5.4.2.Turn on the power of all equipment.

5.4.3.Let the EUT work in TX(Hopping off) modes measure it. The transmit frequency
are 2402-2480MHz. We select 2402MHz, 2441MHz, 2480MHz TX frequency to
transmit.

FCC ID: Z5Z-6013 ACCURATE TECHNOLOGY CO. LTD Report No.: ATE20112143
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5.5.Test Procedure

5.5.1.The transmitter output was connected to the spectrum analyzer through a low
loss cable.

5.5.2.Set RBW of spectrum analyzer to 30kHz and VBW to 100kHz.

5.5.3.The 20dB bandwidth is defined as the total spectrum the power of which is
higher than peak power minus 20dB.

5.6.Test Result

PASS.
Date of Test: October 14, 2011 Temperature:  25°C
EUT: Wireless Bluetooth Keyboard Humidity: 50%
Model No.: 6013 Power Supply: DC 3.7V
Test Mode: TX Test Engineer: Kai
Frequency 20dB Bandwidth Limit
Channel (MHz) (MHz) (MHz)
Low 2402 0.978
Middle 2441 0.960
High 2480 0.972

The spectrum analyzer plots are attached as below.

FCC ID: Z5Z-6013 ACCURATE TECHNOLOGY CO. LTD Report No.: ATE20112143
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6. CARRIER FREQUENCY SEPARATION TEST

FCC ID: Z5Z-6013

6.1.Block Diagram of Test Setup

EUT Spectrum

Low Loss Cable
Analyzer

(EUT: Wireless Bluetooth Keyboard)

6.2.The Requirement For Section 15.247(a)(1)

Section 15.247(a)(1): Frequency hopping systems shall have hopping channel carrier
frequencies separated by a minimum of 25 kHz or the 20 dB bandwidth of the hopping
channel, whichever is greater. Alternatively, frequency hopping systems operating in the
2400-2483.5 MHz band may have hopping channel carrier frequencies that are
separated by 25 kHz or two-thirds of the 20 dB bandwidth of the hopping channel,
whichever is greater, provided the systems operate with an output power no greater than
125 mW. The system shall hop to channel frequencies that are selected at the system
hopping rate from a pseudorandomly ordered list of hopping frequencies. Each
frequency must be used equally on the average by each transmitter. The system
receivers shall have input bandwidths that match the hopping channel bandwidths of
their corresponding transmitters and shall shift frequencies in synchronization with the
transmitted signals.

6.3.EUT Configuration on Measurement

The following equipment are installed on the emission measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

6.3.1.Wireless Bluetooth Keyboard (EUT)

Model Number : 6013
Serial Number : N/A
Manufacturer :  Shenzhen Joysky Technology Co., Ltd.

6.4.0perating Condition of EUT

6.4.1.Setup the EUT and simulator as shown as Section 6.1.
6.4.2.Turn on the power of all equipment.

6.4.3.Let the EUT work in TX (Hopping on) modes measure it. The transmit
frequency are 2402-2480MHz. We select 2402MHz, 2441MHz, 2480MHz TX
frequency to transmit.

ACCURATE TECHNOLOGY CO. LTD Report No.: ATE20112143
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6.5.Test Procedure

6.5.1.The transmitter output was connected to the spectrum analyzer through a low
loss cable.

6.5.2.Set RBW of spectrum analyzer to 100kHz and VBW to 300kHz. Adjust Span to
3 MHz.

6.5.3.Set the adjacent channel of the EUT maxhold another trace.

6.5.4.Measurement the channel separation

6.6.Test Result

PASS.
Date of Test: October 14, 2011 Temperature:  25°C
EUT: Wireless Bluetooth Keyboard Humidity: 50%
Model No.: 6013 Power Supply: DC 3.7V
Test Mode:  Hopping Test Engineer: Kai

Channel Frequency Channel separation
Channel Limit

(MHz) (MHz)

> the 20dB Bandwidth or 25kHz

Low 2402 1.002 . .
(whichever is greater)
Middle a4l 1.002 > th_e 20dB BandW|dth or 25kHz
(whichever is greater)
High 2480 1,002 > the 20dB Bandwidth or 25kHz

(whichever is greater)

The spectrum analyzer plots are attached as below.

FCC ID: Z5Z-6013 ACCURATE TECHNOLOGY CO. LTD Report No.: ATE20112143
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7. NUMBER OF HOPPING FREQUENCY TEST

7.1.Block Diagram of Test Setup

= Low Loss Cable Spectrum
Analyzer

(EUT: Wireless Bluetooth Keyboard)

7.2.The Requirement For Section 15.247(a)(1)(iii)

Section 15.247(a)(1)(iii): Frequency hopping systems in the 2400-2483.5 MHz band shall
use at least 15 channels.

7.3.EUT Configuration on Measurement

The following equipment are installed on the emission measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

7.3.1.Wireless Bluetooth Keyboard (EUT)

Model Number : 6013
Serial Number : N/A
Manufacturer :  Shenzhen Joysky Technology Co., Ltd.

7.4.0perating Condition of EUT
7.4.1.Setup the EUT and simulator as shown as Section 7.1.
7.4.2.Turn on the power of all equipment.

7.4.3.Let the EUT work in TX (Hopping on) modes measure it.

FCC ID: Z5Z-6013 ACCURATE TECHNOLOGY CO. LTD Report No.: ATE20112143
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7.5.Test Procedure

7.5.1.The transmitter output was connected to the spectrum analyzer through a low
loss cable.

7.5.2.Set the spectrum analyzer as Span=30MHz, RBW=300kHz, VBW=300kHz.

7.5.3.Max hold, view and count how many channel in the band.

7.6.Test Result
PASS.
Date of Test: October 14, 2011 Temperature:  25°C
EUT: Wireless Bluetooth Keyboard Humidity: 50%
Model No.: 6013 Power Supply: DC 3.7V
Test Mode:  Hopping Test Engineer: Kai
Measurement result Limit
Total number of (CH) (CH)
hopping channel 79 >15

The spectrum analyzer plots are attached as below.

FCC ID: Z5Z-6013 ACCURATE TECHNOLOGY CO. LTD Report No.: ATE20112143
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8. DWELL TIME TEST

8.1.Block Diagram of Test Setup

= Low Loss Cable Spectrum
Analyzer

(EUT: Wireless Bluetooth Keyboard)

8.2.The Requirement For Section 15.247(a)(1)(iii)

Section 15.247(a)(1)(iii): Frequency hopping systems in the 2400-2483.5 MHz band shall
use at least 15 channels. The average time of occupancy on any channel shall not be
greater than 0.4 seconds within a period of 0.4 seconds multiplied by the number of
hopping channels employed. Frequency hopping systems may avoid or suppress
transmissions on a particular hopping frequency provided that a minimum of 15 channels
are used.

8.3.EUT Configuration on Measurement

The following equipment are installed on the emission measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

8.3.1.Wireless Bluetooth Keyboard (EUT)

Model Number : 6013
Serial Number : N/A
Manufacturer :  Shenzhen Joysky Technology Co., Ltd.

8.4.0Operating Condition of EUT
8.4.1.Setup the EUT and simulator as shown as Section 8.1.
8.4.2.Turn on the power of all equipment.
8.4.3.Let the EUT work in TX (Hopping on) modes measure it. The transmit

frequency are 2402-2480MHz. We select 2402MHz, 2441MHz, 2480MHz TX
frequency to transmit.

FCC ID: Z5Z-6013 ACCURATE TECHNOLOGY CO. LTD Report No.: ATE20112143
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8.5.Test Procedure

8.5.1.The transmitter output was connected to the spectrum analyzer through a low
loss cable.

8.5.2.Set center frequency of spectrum analyzer = operating frequency.

8.5.3.Set the spectrum analyzer as RBW=100kHz, VBW=300kHz, Span=0Hz, Adjust
Sweep=1s. Get the burst (in 1 sec.).

8.5.4.Set the spectrum analyzer as RBW=1MHz, VBW=3MHz, Span=0Hz, Adjust
Sweep=2ms. Get the pulse time.

8.5.5.Repeat above procedures until all frequency measured were complete.

8.6.Test Result

PASS.
Date of Test: October 14, 2011 Temperature:  25°C
EUT: Wireless Bluetooth Keyboard Humidity: 50%
Model No.: 6013 Power Supply: DC 3.7V
Test Mode:  Hopping Test Engineer: Kai
A period transmit time = 0.4 X 79 =31.6
Dwell time = pulse time X burst (in 1 sec.) X31.6
Channel Channel Frequency | Pulse Time Burst Dwell Time Limit
(MHz) (ms) (in 1 sec.) (ms) (ms)
Low 2402 0.384 10 121.3 400
Middle 2441 0.384 10 121.3 400
High 2480 0.384 10 121.3 400

The spectrum analyzer plots are attached as below.
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9. MAXIMUM PEAK OUTPUT POWER TEST

9.1.Block Diagram of Test Setup

= Low Loss Cable

(EUT: Wireless Bluetooth Keyboard)

Spectrum
Analyzer

9.2.The Requirement For Section 15.247(b)(1)

Section 15.247(b)(1): For frequency hopping systems operating in the 2400-2483.5 MHz
band employing at least 75 non-overlapping hopping channels, and all frequency hopping
systems in the 5725-5850 MHz band: 1 watt. For all other frequency hopping systems in

the 2400-2483.5 MHz band: 0.125 watts.

9.3.EUT Configuration on Measurement

Page 30 of 88

The following equipment are installed on the emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

9.3.1.Wireless Bluetooth Keyboard (EUT)

Model Number : 6013
Serial Number : N/A
Manufacturer :  Shenzhen Joysky Technology Co., Ltd.

9.4.0Operating Condition of EUT

9.4.1.Setup the EUT and simulator as shown as Section 9.1.

9.4.2.Turn on the power of all equipment.

9.4.3.Let the EUT work in TX (Hopping off) modes measure it. The transmit
frequency are 2402-2480MHz. We select 2402MHz, 2441MHz, 2480MHz TX

frequency to transmit.

FCC ID: Z5Z-6013
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9.5.Test Procedure

9.5.1.The transmitter output was connected to the spectrum analyzer through a low
loss cable.

9.5.2.Set RBW of spectrum analyzer to 1IMHz and VBW to 3MHz.

9.5.3.Measurement the maximum peak output power.

9.6.Test Result

PASS.
Date of Test: October 14, 2011 Temperature:  25°C
EUT: Wireless Bluetooth Keyboard Humidity: 50%
Model No.: 6013 Power Supply: DC 3.7V
Test Mode: TX Test Engineer: Kai
Channel Frequency Peak Output Power | Peak Output Power Limits
(MHz) (dBm) (mW) dBm/W
Low 2402 -3.02 0.499 30dBm/1W
Middle 2441 -3.21 0.478 30dBm/1W
High 2480 -3.47 0.450 30dBm/1W

The spectrum analyzer plots are attached as below.
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10.BAND EDGE COMPLIANCE TEST

FCC ID: Z5Z-6013

10.1.Block Diagram of Test Setup

= Low Loss Cable Spectrum
Analyzer

(EUT: Wireless Bluetooth Keyboard)

10.2.The Requirement For Section 15.247(d)

Section 15.247(d): In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB below
that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the
transmitter demonstrates compliance with the peak conducted power limits. If the
transmitter complies with the conducted power limits based on the use of RMS averaging
over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the
general limits specified in Section 15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in Section 15.205(a), must also
comply with the radiated emission limits specified in Section 15.209(a).

10.3.EUT Configuration on Measurement

The following equipment are installed on the emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

10.3.1.Wireless Bluetooth Keyboard (EUT)

Model Number : 6013
Serial Number : N/A
Manufacturer :  Shenzhen Joysky Technology Co., Ltd.

ACCURATE TECHNOLOGY CO. LTD Report No.: ATE20112143
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10.4.0perating Condition of EUT

10.4.1.Setup the EUT and simulator as shown as Section 10.1.

10.4.2.Turn on the power of all equipment.

10.4.3.Let the EUT work in TX (Hopping off, Hopping on) modes measure it. The

transmit frequency are 2402-2480MHz. We select 2402MHz, 2480MHz TX
frequency to transmit.

10.5.Test Procedure
Conducted Band Edge:

10.5.1.The transmitter output was connected to the spectrum analyzer via a low loss
cable.

10.5.2.Set RBW of spectrum analyzer to 100kHz and VBW to 300kHz.
Radiate Band Edge:

10.5.3.The EUT is placed on a turntable, which is 0.8m above the ground plane and
worked at highest radiated power.

10.5.4.The turntable was rotated for 360 degrees to determine the position of
maximum emission level.

10.5.5.EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m
to find out the highest emission.

10.5.6.Set the spectrum analyzer in the following setting in order to capture the lower
and upper band-edges of the emission:

RBW=1MHz, VBW=1MHz

10.5.7.The band edges was measured and recorded.

FCC ID: Z5Z-6013 ACCURATE TECHNOLOGY CO. LTD Report No.: ATE20112143



10.6.Test Result

Pass
Conducted test

Date of Test: October 14, 2011 Temperature:
EUT: Wireless Bluetooth Keyboard Humidity:
Model No.: 6013 Power Supply:

Test Mode:  TX (Hopping off)

Test Engineer:

Conducted test

Page 37 of 88

Frequency Result of Band Edge Limit of Band Edge
(dBc) (dBc)

(MHz)
2402 37.41 > 20dBc
2480 42.53 > 20dBc

Date of Test: October 14, 2011 Temperature:

EUT: Wireless Bluetooth Keyboard Humidity:

Model No.: 6013 Power Supply:

Test Mode: TX (Hopping on)

Test Engineer:

Conducted test

Frequency Result of Band Edge Limit of Band Edge
(dBc) (dBc)
(MH2z)
2402 38.63 > 20dBc
2480 43.41 > 20dBc

FCC ID: Z5Z-6013
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Radiated Band Edge Result
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Date of Test: October 12, 2011 Temperature:  25°C
EUT: Wireless Bluetooth Keyboard Humidity: 50%
Model No.: 6013 Power Supply: DC 3.7V
Test Mode: TX (2402MHz) Test Engineer: Kai
Frequency | Reading(dBuV/m) | Factor(dB) | Result(dBuV/m) | Limit(dBuV/m) Margin(dB) Polarization
(MH2z) AV PEAK | Corr. AV | PEAK AV PEAK AV PEAK
- - - - - - - - - - Vertical
- - - - - - - - - - Horizontal
Note:
1. Emissions attenuated more than 20 dB below the permissible value are not reported.
2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and
subtracting the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:
Result = Reading + Corrected Factor
3. Display the measurement of peak values.
FCC ID: Z52-6013 ACCURATE TECHNOLOGY CO. LTD Report No.: ATE20112143
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Date of Test: October 12, 2011 Temperature:  25°C
EUT: Wireless Bluetooth Keyboard Humidity: 50%
Model No.: 6013 Power Supply: DC 3.7V
Test Mode: TX (2480MH2z) Test Engineer: Kai
Frequency | Reading(dBuV/m) | Factor(dB) | Result(dBuV/m) | Limit(dBuV/m) Margin(dB) Polarization
(MHz) AV PEAK | Corr. AV | PEAK AV | PEAK AV PEAK
- - - - - - - - - - Vertical
- - - - - - - - - - Horizontal
Note:

FCC ID:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and
subtracting the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

3. Display the measurement of peak values.

Z257-6013
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¢ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg A, Changyuan Mew Material Port Keyuan Rd, Tel+88-0752-26503290
Science & Industry Park Manshan Shenzhen,P.R.China Fave:+86-0755-26503396

Job Mo RTTE #601

Test item: Radiation Test

Mode:  TX 2402MHz

Model: 6013
Manufacturer: Joysky

Standard: FCC Part 15 PEAK 2.4

Temp.{ CWMHum.(%) 24 C/4B%
EUT: Wiraless Bluetooth Keyboard

Polarization: Horizontal
Power Source: DC 3.7V
Date: 2011-10-12

Time: 63847

Engineer Signature:  Kai
Distance:

Mote:  Report Mo ATEZ20112143
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ACCURATE TECHNOLOGY CO., LTD.

F1.Bldg, A Changyuan New Material Port Keyuan Rd,
Science & Indusiry Park Manshan Shenzhen,P.R_.China

Site: 966 chamber

Tel:+86-0735-26503290
Faw:+85-0755-26503396

Job No.:

EUT:
Mode:
Model:

RTTE #600

Standard: FCC Part 15 PEAK 240G
Test item: Radiation Test
Temp [ CW¥Hum.({%) 24 C/4B8%

Wiraless Bluetooth Keyboard
TX 2402MHz

6013

Manufacturer: Joysky

Polarization: “ertical
Power Source: DC 3.7V
Date: 2011-10-12
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Distance:
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Science & Indusiry Park Manshan Shenzhen P.R_China

Site: 966 chamber

Tel+86-0735-26:503290
Faw:+86-0735-26203396
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Job Mo.: RTTE #802 Polarization: Hornzontal
Standard: FCC Part 15 PEAK 2.4G Power Source: DC 3.7V
Testitern: Radiation Test Date: 2011-10-12
Temp.{ CWMHum.(%) 24 C/4B% Time: 640/43
EUT: Wireless Blustooth Keyboard Engineer Signature:  Kai
Mode: T 2480MHz Distance:
Model: 6013
Manufacturer: Joysky
HNote:  Report NoATE20112143
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Job Mo RTTE #6803
Standard: FCC Part 15 PEAK 246G
Testitem: Radiation Test
Temp.( Ci¥Hum.(%) 24 C/48%

EUT: Wireless Bluetooth Keyboard

Polarization:

Power Source:
Date: 2011-10-12
Time: 6/43/14
Engineer Signature:  Kai

Wertical
DC 3

Mode: Tx 2480MHz Distance:
Model: 6013
Manufacturer: Joysky
HNote:  Report NoATE20112143
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11.RADIATED SPURIOUS EMISSION TEST

11.1.Block Diagram of Test Setup

11.1.1.Block diagram of connection between the EUT and simulators

EUT

(EUT: Wireless Bluetooth Keyboard)

11.1.2.Semi-Anechoic Chamber Test Setup Diagram
ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

Cable T
0.8 METER

l

GROUND PLANE

(EUT: Wireless Bluetooth Keyboard)

11.2.The Limit For Section 15.247(d)
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Section 15.247(d): In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB below
that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the
transmitter demonstrates compliance with the peak conducted power limits. If the
transmitter complies with the conducted power limits based on the use of RMS averaging
over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the
general limits specified in Section 15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in Section 15.205(a), must also
comply with the radiated emission limits specified in Section 15.209(a).

11.3.Restricted bands of operation

11.3.1.FCC Part 15.205 Restricted bands of operation

(a) Except as shown in paragraph (d) of this section, Only spurious emissions are
permitted in any of the frequency bands listed below:

MHz MHz MHz GHz
0.090-0.110 16.42-16.423 399.9-410 45-5.15
10.495-0.505 16.69475-16.69525 608-614 5.35-5.46

2.1735-2.1905 16.80425-16.80475 960-1240 7.25-7.75
4.125-4.128 25.5-25.67 1300-1427 8.025-8.5
4.17725-4.17775 37.5-38.25 1435-1626.5 9.0-9.2
4.20725-4.20775 73-74.6 1645.5-1646.5 9.3-9.5
6.215-6.218 74.8-75.2 1660-1710 10.6-12.7
6.26775-6.26825 108-121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123-138 2200-2300 14.47-14.5
8.291-8.294 149.9-150.05 2310-2390 15.35-16.2
8.362-8.366 156.52475-156.52525 2483.5-2500 17.7-21.4
8.37625-8.38675 156.7-156.9 2690-2900 22.01-23.12
8.41425-8.41475 162.0125-167.17 3260-3267 23.6-24.0
12.29-12.293 167.72-173.2 3332-3339 31.2-31.8
12.51975-12.52025 240-285 3345.8-3358 36.43-36.5
12.57675-12.57725 322-335.4 3600-4400 (2)
13.36-13.41

'Until February 1, 1999, this restricted band shall be 0.490-0.510

2Above 38.6

(b) Except as provided in paragraphs (d) and (e), the field strength of emission
appearing within these frequency bands shall not exceed the limits shown in
Section 15.209. At frequencies equal to or less than 1000MHz, Compliance with
the limits in Section 15.209 shall be demonstrated using measurement
instrumentation employing a CISPR quasi-peak detector. Above 1000MHz,
compliance with the emission limits in Section15.209 shall be demonstrated
based on the average value of the measured emissions. The provisions in Section
15.35 apply to these measurements.

11.4.Configuration of EUT on Measurement

FCC ID: Z5Z-6013 ACCURATE TECHNOLOGY CO. LTD Report No.: ATE20112143
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The following equipment are installed on Radiated Emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

11.4.1.Wireless Bluetooth Keyboard (EUT)

Model Number : 6013
Serial Number : N/A
Manufacturer :  Shenzhen Joysky Technology Co., Ltd.

11.5.0perating Condition of EUT

11.5.1.Setup the EUT and simulator as shown as Section 11.1.
11.5.2.Turn on the power of all equipment.

11.5.3.Let the EUT work in TX (Hopping off) modes measure it. The transmit
frequency are 2402-2480MHz. We select 2402MHz, 2441MHz, 2480MHz TX
frequency to transmit.

11.6.Test Procedure

The EUT and its simulators are placed on a turntable, which is 0.8 meter high above
ground. The turntable can rotate 360 degrees to determine the position of the maximum
emission level. EUT is set 3.0 meters away from the receiving antenna, which is mounted
on an antenna tower. The antenna can be moved up and down between 1.0 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bilog
antenna) is used as receiving antenna. Both horizontal and vertical polarizations of the
antenna are set on measurement. In order to find the maximum emission levels, all of the
interface cables must be manipulated according to ANSI C63.4: 2003 on radiated
emission measurement. The EUT was tested in 3 orthogonal planes.

The bandwidth of test receiver (R&S ESI26) is set at 120kHz in 30-1000MHz. and set at
1MHz in above 1000MHz.

The frequency range from 30MHz to 25000MHz is checked.

The final measurement in band 9-90kHz, 110-490kHz and above 1000MHz is performed
with Average detector. Except those frequency bands mention above, the final
measurement for frequencies below 1000MHz is performed with Quasi Peak detector.
The field strength is calculated by adding the antenna factor, and cable loss, and
subtracting the amplifier gain from the measured reading. The basic equation calculation
is as follows:

Result = Reading + Corrected Factor

Where Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

ACCURATE TECHNOLOGY CO. LTD Report No.: ATE20112143
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11.7.The Field Strength of Radiation Emission Measurement Results

PASS.
Date of Test: October 12, 2011 Temperature:  25°C
EUT: Wireless Bluetooth Keyboard Humidity: 50%
Model No.: 6013 Power Supply: DC 3.7V
Test Mode: TX (2402MHz) Test Engineer: Kai
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuVv/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal

For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

Frequency | Reading(dBuV/m) Factor Result(dBuV/m) | Limit(dBuV/m) | Margin(dBuV/m) | Polarizati
(MHz) AV | peak | O @B) | Ay | pEak | AV | PEAK | AV | PEAK | "
2402000 | 9054 | 95.30 744 | 8310 | 87.86 : : : i Vertical

*4814.020 | 4563 | 49.99 023 | 4540 | 4976 | 54 74 86 | -2424 | \Vertical
2402012 | 9004 | 94.49 744 | 8260 | 87.05 i i i - | Horizontal

*4814.000 | 5083 | 53.09 023 | 5060 | 5286 | 54 74 | -340 | -21.14 | Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. *: Denotes restricted band of operation.
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Date of Test: October 12, 2011 Temperature:  25°C
EUT: Wireless Bluetooth Keyboard Humidity: 50%
Model No.: 6013 Power Supply: DC 3.7V
Test Mode: TX (2441MH2z) Test Engineer: Kai
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
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For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

Frequenc | Reading(dBuV/m) Factor Result(dBuV/m) | Limit(dBuV/m) | Margin(dBuV/m) | Polarizati
y AV | peak | O @B 1Ay | peak | AV | PEAK | AV | PEAK | "
(MH2z)
2441.000 83.66 85.94 -7.36 76.30 78.58 - - - - Vertical
*4884.000 43.67 47.05 0.13 43.80 47.18 54 74 -10.20 -26.82 Vertical
2441.000 83.26 86.34 -7.36 75.90 78.98 - - - - Horizontal
*4884.000 42.47 46.60 0.13 42.60 46.73 54 74 -11.40 -27.27 Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. *: Denotes restricted band of operation.

FCC ID: Z5Z-6013
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Date of Test: October 12, 2011 Temperature:  25°C
EUT: Wireless Bluetooth Keyboard Humidity: 50%
Model No.: 6013 Power Supply: DC 3.7V
Test Mode: TX (2480MH2z) Test Engineer: Kai
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
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For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

Frequenc | Reading(dBuV/m) Factor Result(dBuV/m) | Limit(dBuV/m) | Margin(dBuV/m) | Polarizati
y AV | peak | O @B 1Ay | peak | AV | PEAK | AV | PEAK | "
(MH2z)
2480.000 83.37 86.36 -7.37 76.00 78.99 - - - - Vertical
*4954.000 46.93 51.79 0.47 47.40 52.26 54 74 -6.60 -21.74 Vertical
2480.000 84.07 86.49 -7.37 76.70 79.12 - - - - Horizontal
*4954.000 47.83 51.13 0.47 48.30 51.60 54 74 -5.70 -22.40 Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. *: Denotes restricted band of operation.

FCC ID: Z5Z-6013
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Site: 966 chamber

Tel:+86-0755-26503290
Fawn:+85-0735-26203396
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Job No.:

EUT:
Mode:
Model:

RTTE #5865

Standard: FCC Class B 3M Radiated
Test item: Radiation Test
Temp[ C¥Hum(%) 25 C/50%

Wireless Bluetooth Keyboard
TX 2402MHz

6013

Manufacturer: Joysky

Polarization: Horizontal
Power Source: DC 3.7V
Date: 2011110711

Time: 15:01:24

Engineer Signature:  Kai
Distance:

Maote: Report Mo ATE20112143
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dHuV e

20

20

10

181 : : : : : :

i o S L] B0 an dm 4 SO0 B0@ OO 10000 MHe
Ne. {I:.:i-} (gﬁfﬁ?} FSET' m?ﬂ'ﬁ.; (£m¥m} ﬂ?jrag]in eszcor | T | Tamg | Femam
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ACCURATE TECHNOLOGY CO., LTD. Site: 9868 chamber
F1,Bldg, A, Changyuan New Material Port Keyuan Rd, Tel+86-0755-265032390
Science & Industry Park Manshan Shenzhen PR China Faw:+86-0755-26503396

Model: 6013

Job No.: RTTE #5859
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp{ CMVHum.(%) 25 C/50%

EUT: Wireless Bluetooth Keyboard
Mode:  TX 2402MHz

Manufacturer: Joysky

Polarization: ‘ertical
Power Source: DC 3.7V
Date: 2011/10/11

Time: 15:05:27

Engineer Signature:  Kai
Distance:

Mote: Report Mo ATE20112143

foo dHu¥ fm

" g bt

(111} H H H H H H
Jm.mom 0 sm Bl 0 8n J0m 400 SO0  BO@ FOO 10000 WMH:
Freq. Reading | Factor Result Limit |Margin Hesght | Degres
No- | MHz) | (@Buvim)| (dB) |(dBuvim) |(dBuvim)| (@B) | "0 | (em) | joegy | RETI™

FCC ID: Z5Z-6013
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o ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
A T c F1,Bldg, A, Changyuan New Material Port Keyuan Rd, Tel+86-07355-26503250

Science & Industry Park Manshan Shenzhen P R.China Fax:+86-0755-26503396
Job Moo RTTE #579 Polarization: Horzontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2011-10-12
Temp. CV¥Hum %) 24 C/48% Time: 4:44:18
EUT: Wireless Bluetooth Keyboard Engineer Signature:  Kai
Maode: TX 2402MH= Distance:
Model: 6013

Manufacturer: Joysky
Mote:  Report No.ATE20112143

T dBuY m

Emit1: —
a0 ;
¢ :
.
-
0 N SR U SN SO NV SO SO U SO
o : : % N
o W&ghdm
= :
=
0.0 ! :
LTI 200 ETT SO08 GOB0 7000 H0005000 THO00.0MH:
Freq. Reading | Factor Result Limit  (Margin| _ Height | Degree
No. {MHz) (dBuvim) (dB) (dBulim) | (dBu/m) | (dB) RN fem) | (oeg) | T
1 2402.000) 9449 -7.44 &7.05 - - peak
2 2402.000) 9004 -7.44 8260 - - AVG
3 4514.000( 53.09 -0.23 52.56 74.00 -21.1| peak
4 4514.000( 5083 -0.23 S0.60 24.00 -34 | AVEG

FCC ID: Z5Z-6013 ACCURATE TECHNOLOGY CO. LTD Report No.: ATE20112143



Tel-+86-07355-26503290

¢ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
A T c F1,.Bldg, A Changyuan New Material Port Keyuan Rd,

Science & Indusiry Park,Nanshan Shenzhen P R_China Faw:+86-0755-26503396

Job No.: RTTE #578

Test itemn: Radiation Test

Mode:  TX 2402MHz
Model: 6013

Manufacturer: Joysky

Standard: FCC Class B 3M Radiated

Temp.( CWHum.(%) 24 C/48%
EUT: Wireless Blustooth Keyboand

Polarization: ‘Vertical
Power Source: DC 3.7V
Date: 2011-10-12

Time: 4:34:50

Engineer Signature:  Kai
Distance:

Mote:  Report Mo ATE20112143

LLT i PP
Emitl: —
0 1
B
il
| e e
50 ; 1 é
i i i
" #MNW
e M :
w :
10.0 ! !
100000 2000 3000 S000  GOO0 7000 G0009000 16000 0MHz
Freq. Reading | Factor Result Limit  |[Margin o Height | Degree
Ne. {MHz) (dBu'/im) {dB) {dBu\im) | (dBuVim) | (dB) SCr | jem) | joeg) | T
1 24020000 9530 744 87.86 - - peak
2 24020000 9054 744 83.10 - - AVG
3 4814.000| 4909 023 49 76 74.00 -24 2 peak
4 4314.000| 45863 023 4540 5400 B6| AVG

FCC ID: Z5Z-6013
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg, A, Changyuan New Material Port Keyuan Rd,

Science & Indusiry Park Nanshan Shenzhen P R.China

Tel+86-0755-26503290
Fax:+856-0755-26503396

Site: 966 chamber

Job No.:

RTTE #5915
Standard: FCC Class B M Radiated
Testitem: Radiation Test
Temp{ CMHum.(%) 25 C/50%

Manufacturer: Joysky

EUT: Wireless Bluetooth Keyboard
Mode:  TX 2402MHz
Model: 6013

Polarization:
Power Source: DC 3.7V
Date: 2011-10-12
Time: 11:52:09
Engineer Signature:  Kai

Distance:

Haorizontal

Maote: Report Mo ATE20112143

.
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1R0m0. n0m Zmnmn 25000 MKH=
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg, A Changyuan Mew Material Port Keyuan Rd,
Science & Indusiry Park Manshan Shenzhen P R.China

Site: 966 chamber

Tel-+88-0755-26503290
Fax:+86-0755-26503396

Model: 6013

Job No.: RTTE #5917
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp( CMHum.(%) 25 C /50 %

EUT: Wireless Bluetooth Keyboard
Mode:  TX 2402MHz

Manufacturer: Joysky

Polarization: ‘ertical
Power Source: DC 3.7V
Date: 2011-10-12

Time: 11:56:43

Engineer Signature:  Kai
Distance:

Mote: Report Mo ATE20112143
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Site: 966 chamber

Tel+86-0755-26503290
Fawn:+85-0755-26503396
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Job No.:

EUT:
Mode:
Model:

RTTE #5871

Standard: FCC Class B 3M Radiated
Test item: Radiation Test
Temp.[ CW¥Hum.(%) 25 C/50%

Wireless Bluetooth Keyboard
TX 244 1MHz

6013

Manufacturer: Joysky

Polanzation: Honzontal
Power Source: DC 3.7V
Date: 20111011

Time: 15:14:30

Engineer Signature:  Kai
Distance:

Mote: Report Mo ATE20112143
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F1,Bldg,A Changyuan New Material Port Keyuan Rd,
Science & Indusiry Park, Manshan Shenzhen,P.R.China

Site: 966 chamber

Tel+86-0735-26503290
Fax:+85-0755-26503396
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Job No.:

EUT:
Mode:
Maodel:

RTTE #5868

Standard: FCC Class B 3M Radiated
Test item: Radiation Test
Temp CWHum.(%) 25 C/50%

Wireless Bluetooth Keyboard
TX 2441MHz

6013

Manufacturer: Joysky

Polarization: ertical
Power Source: DC 3.7V
Date: 2011 1/10/11

Time: 15:01:24

Engineer Signature:  Kai
Distance:

Mote: Report Mo ATE20112143
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ACCURATE TECHNOLOGY CO., LTD.
F1.Bldg A Changyuan New Material Port Keyuan Rd,

Science & Industry Park Manshan Shenzhen P R_China

Site: 966 chamber

Tel+86-0735-26:503280
Fax:+85-0755-26503396

Model: 6013

Job Mo.: RTTE #3580
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp CM¥Hum.(%) 24

EUT: Wireless Bluetooth Keyboard
Mode: TX 2441MHz

Manufacturer: Joysky

C /48 %

Polarization:
Power Source:

Time: 4:50:55

Engineer Signature:  Kai
Distance:

Haorizontal
DC 3
Date: 2011-10-12

Page 62 of 88

Mote:  Report Mo ATE20112143

1000 Y e
Emitd: —
0
Bl x
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F
2
100 ! !
1800000 2000 ao0n 5008 GODO0 7000 A0008000 15000.0MH:=
Freqg. Reading | Factor Result Limit  [Margin| Hesght | Degree
Mo {MHz) (dBu\im) (dB) (dBul/m) | (dBuVim) | (dB) S| o) | qoeg) | T
1 2441000 8634 -7.36 T75.958 - - peak
2 2441000 8326 -7.36 75.90 - - AVG
3 4354 000 4660 0.13 46.73 74.00 -27.3| peak
4 4554 000 4247 0.13 4280 54.00 -11.4) AVG
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Site: 66 chamber

Tel-+86-0755-26503290
Faw:+86-0755-26503396

Job Mo.: RTTE #5581 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testiten: Radiation Test Date: 2011-10-12
Tempy CVHum.(%) 24 C/48% Time: 45815
EUT: Wireless Bluetooth Keyboard Engineer Signature:  Kai
Maode: TX 2441MHz Distance:
Model: 6013
Manufacturer: Joysky
Mote:  Report Mo ATE20112143
W00 dEuY e
Tmit1: —
0 ;
.
PR SRR SO SUNOU SOU N SO SO SRS SO SO SO
- : — : (I S
E :
"’ W W
= é
E
10.0 ! !
1000000 2000 3000 S000  GOOO0 7000 A0009000 TRO00. 0 MH:=
Freq. Reading | Factor Result Limit  [Margin| Hesght | Degree
No. (MHz) (dBu'Vim) (dB) {dBuvim) | (dBuim) | (dB) stector fem) [ (deg) Feman
1 2441000 8594 -7.36 75.55 -- - peak
2 2441000 B3.66 -7.36 76.30 - — AVG
3 4854 000 47.05 0.13 4718 74.00 -26.8| peak
4 4554 000 4367 0.13 43.80 5400 | -10.2| AVG

FCC ID: Z5Z-6013
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg, A, Changyuan Mew Material Port Keyuan Rd,

Science & Industry Park Manshan Shenzhen,P.R_.China

Tel:+86-07355-26503230
Faw:+86-0755-26503396

Site: 966 chamber
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Job Mo RTTE #3819 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2011-10-12
Temp{ CMHum.{%) 25 C/50% Time: 12:05:30
EUT: Wireless Blustooth Keyboard Engineer Signature:  Kai
Mode: TX 2441MHz Distance:
Model: 6013
Manufacturer: Joysky
Mote: Report Mo ATE20112143
TO0 B e
Emit: —
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MMMWWWWW
40
20
Fl
10
oo
18000008 0000 25000.0MHz
Freqg. Reading | Factor Result Limit  |Margin Hesght | Degree
No. {MHz) (dBu\/m) (dB) (dBu\im) | (dBuV/m) | (dB) Dt e | joegy | RETI™
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ACCURATE TECHNOLOGY CO., LTD.

F1,.Bldg A Changyuan New Material Port Keyuan Rd,
Science & Industry Park Manshan Shenzhen, P.R.China

Site: 966 chamber

Tel+86-0755-26503250
Fan:+85-0735-26503396
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Job No.:

EUT:

Mode:
Model: 6013
Manufacturer: Joysky

RTTE #5918
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp{ CMHum.(%) 25 C/50%
Wireless Bluetooth Keyboard
TX 2441MHz

Polarization: “ertical
Power Source: DC 3.7V
Date: 2011-10-12

Time: 12:01:19

Engineer Signature:  Kai
Distance:

Mote: Report Mo ATE20112143
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¢ ACCURATE TECHNOLOGY CO., LTD.
A c F1,Bldg,A Changyuan Mew Material Port Keyuan Rd,

Science & Industry Park Manshan Shenzhen,P.R.China

Site: 966 chamber

Tel+86-0755-26503290
Faw+86-0755-26503396
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Job Mo.: RTTE #5872

Test itemn: Radiation Test

Mode:  TX 2480MHz

Model: 6013
Manufacturer: Joysky

Standard: FCC Class B 3M Radiated

Temp.{ CWHum.(%) 25 C/S50%
EUT: Wireless Bluetooth Keyboard

Polarization: Horzontal
Power Source: DC 3.7V
Date: 20111011

Time: 15:19:41

Enginser Signature;  Kai
Distance:

MNote: Report Mo ATE20112143

o dEuYdm

E 400 500 ED@ YOO 10000 MHe

Freq. Reading Factor Resault Limit  (Margin Height | Degrae
No {MHz (dBu\im) (dB) {dBuVim) | (dBu\im) | (dB) DEeClor | em) | joegy | T
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o ACCURATE TECHNOLOGY CO., LTD.
A c F1.Bldg,A, Changyuan New Material Port Keyuan Rd,

Science & Industry Park, Nanshan Shenzhen,P.R_China
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Site: 966 chamber

Tel+86-0755-26503290
Fawn:+86-0735-26503396

Job Mo.: RTTE #5873

Test item: Radiation Test

Mode:  TX 2480MHz

Model: 6013
Manufacturer: Joysky

Standard: FCC Class B 3M Radiated

Temp.{ CWHum.(%) 25> C/50%
EUT: Wireless Blustooth Keyboard

Polarization: Vertical
Power Source: DC 3.7V
Date: 20111011

Time: 13:23:50

Engineer Signature:  Kai
Distance:

Mote: Report Mo ATE20112143

O dHuY A

E 400 500 GOom TOm V00n0 MH=

Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz (@Buvim) | (dB) | (@Buvim) |(dBuvim) | (@B) | ZFT | e | jmegy | TR
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o ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
A T c F1,Bldg,&,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503250

Science & Industry Park Manshan Shenzhen, P R.China Fax:+86-0755-26503306
Job Moo RTTE #3583 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitemn: Radiation Test Date: 2011-10-12
Temp{ CMHum.(%) 24 C/48% Time: 5:17:29
EUT: Wireless Bluetooth Keyboard Engineer Signature: Kai
Mode: Tx 2480MHz Distance:
Model: 8013

Manufacturer: Joysky
Mote:  Report No ATE20112143

e dBuyAm

Emitl: —
i
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| o | (e
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u W
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1040 : :
180000 2000 3n0n SO0 G000 7000 B0009000 THON0.0MH:
Freq. Reading | Factor Result Limit  |Margin| _ Height | Degree
Mo. {MHz) (dBu/m) (dB) (dButfm) | (dBu\im) | (dB) RO o) | jozgy | PET
1 2450.000| 8649 -T.37 79.12 - - peak
2 2450000 84.07 -T.37 TE.70 - - ANVG
3 4954 000 5113 047 51.60 74.00 -224| peak
4 4954 000| 47.83 047 45.30 24.00 ST AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A Changyuan Mew Material Port Keyuan Rd,
Science & Industry Park Manshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fan+86-0735-26503396
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Job Mo.: RTTE #582 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testiten: Radiation Test Date: 2011-10-12
Temp [ CyHum.(%) 24 C/4B% Time: 5:10:05
EUT: Wireless Bluetooth Keyboard Engineer Signature:  Kai
Mode: Tx 2450MHz Distance:
Model: 6013
Manufacturer: Joysky
Mote:  Report Mo ATE20112143
W00 dBuYim
limit: —
20 i
w e
m
I SRR IS R SN SO WO S SO SO S
50 e ——
o WWMW
= M i
. !
0.0 . ;
1000000 2000 3000 S000 G000 7000 8000S000 1B000.0MH=
Freq. Reading Factor Result Limit  (Margin o Height | Degrae
Ne. (MHz) (dBu\im) (dB) {dBuVim) | (dBu\im) | (dB) S| fem) | joegy | T
1 2420000 BB.36 137 78.99 - - peak
2 2480000 8337 137 76.00 - - AVG
3 4954 00D 51.79 0.47 5226 74.00 -21.7| peak
4 4954 00D 4693 0.47 47 40 54.00 66 | AVG
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F1,Bldg A, Changyuan Mew Material Port Keyuan Rd,
Science & Industry Park, Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel+86-0755-26503290
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Model: 6013

Job No.: RTTE #5920
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.{ CMHum.(%) 25 C/50%

EUT: Wireless Bluetooth Keyboard
Mode:  TX 2480MHz

Manufacturer: Joysky

Polarization: Horizontal
Power Source: DC 3.7V
Date: 2011-10-12

Time: 12-10:41

Engineer Signature:  Kai
Distance:

Mote: Report Mo ATEZ0112143
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Fax:+85-0755-26503396

EUT:

Job MNo.:

Mode:
Model: 6013
Manufacturer: Joysky

RTTE #5921
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.{ CMHum.(%) 25 C/50%

Wireless Bluetooth Keyboard
T¥ 2480MHz

Polarization:

Power Source:
Date: 2011-10-12
Time: 12-15:08
Engineer Signature:  Kai

Distance:

Vertical
DC 3T

Mote: Report Mo ATE20112143

0 Y e
Emitl: —
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18000008 Z00m0 25000, 0MHx:
Freq. Reading Factor Result Limit  (Margin Helght | Degree
Ne. (MHz) {dBu\im) (dB) {dBu\im) | (dBuVim) | (dB) DEtectr | jem) | (oegy | PETE
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12.CONDUCTED SPURIOUS EMISSION COMPLIANCE TEST

FCC ID: Z5Z-6013

12.1.Block Diagram of Test Setup

= Low Loss Cable Spectrum
Analyzer

(EUT: Wireless Bluetooth Keyboard)

12.2.The Requirement For Section 15.247(d)

Section 15.247(d): In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB below
that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the
transmitter demonstrates compliance with the peak conducted power limits. If the
transmitter complies with the conducted power limits based on the use of RMS averaging
over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the
general limits specified in Section 15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in Section 15.205(a), must also
comply with the radiated emission limits specified in Section 15.209(a).

12.3.EUT Configuration on Measurement

The following equipment are installed on the emission measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

12.3.1.Wireless Bluetooth Keyboard (EUT)

Model Number : 6013
Serial Number : N/A
Manufacturer :  Shenzhen Joysky Technology Co., Ltd.

ACCURATE TECHNOLOGY CO. LTD Report No.: ATE20112143
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12.4.0perating Condition of EUT
12.4.1.Setup the EUT and simulator as shown as Section 12.1.
12.4.2.Turn on the power of all equipment.

12.4.3.Let the EUT work in TX (Hopping off) modes measure it. The transmit
frequency are 2402-2480MHz. We select 2402MHz, 2441MHz, 2480MHz TX
frequency to transmit.

12.5.Test Procedure

12.5.1.The transmitter output was connected to the spectrum analyzer via a low loss
cable.

12.5.2.Set RBW of spectrum analyzer to 100kHz and VBW to 300kHz.

12.5.3.The Conducted Spurious Emission was measured and recorded.

12.6.Test Result
Pass.

The spectrum analyzer plots are attached as below.
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TX 2402GHz (5GHz-10GH?z)
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TX 2402GHz (15GHz-20GHz)
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TX 2441GHz (30MHz-1GHz)
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TX 2441GHz (5GHz-10GH?z)
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TX 2480GHz (5GHz-10GH?2)
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13.AC POWER LINE CONDUCTED EMISSION FOR FCC PART

15 SECTION 15.207(A)

13.1.Block Diagram of Test Setup

13.1.1.Block diagram of connection between the EUT and simulators

AC Mains
<«— Adapter Notebook EUT

(EUT: Wireless Bluetooth Keyboard)

13.1.2.Shielding Room Test Setup Diagram

= Vertical Rafe C
E G.?u:-::;.:i P'.?u;emn :
% Iy Test R eceiver
)
:: ———
N — HHHH <
] TEwio
=
~]
e
3 {
J[ed
L%
o
LIS N T~—

REeference Ground Plane

(EUT: Wireless Bluetooth Keyboard)

13.2.The Emission Limit

13.2.1.Conducted Emission Measurement Limits According to Section 15.207(a)

Frequency Limit dB(uV)

(MHz) Quasi-peak Level Average Level
0.15 - 0.50 66.0 -56.0 * 56.0 -46.0 *
0.50 - 5.00 56.0 46.0
5.00 - 30.00 60.0 50.0

* Decreases with the logarithm of the frequency.
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13.3.Configuration of EUT on Measurement

The following equipment are installed on the Conducted Emission Measurement to meet
the commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

13.3.1.Wireless Bluetooth Keyboard (EUT)

Model Number : 6013
Serial Number : N/A
Manufacturer . Shenzhen Joysky Technology Co., Ltd.

13.4.0perating Condition of EUT
13.4.1.Setup the EUT and simulator as shown as Section 13.1.
13.4.2.Turn on the power of all equipment.

13.4.3.Let the EUT work in (Charging) mode measure it.

13.5.Test Procedure

The EUT is put on the plane 0.8m high above the ground by insulating support and is
connected to the power mains through a line impedance stabilization network (L.I.S.N.).
This provides a 50ohm coupling impedance for the EUT system. Please refer the block
diagram of the test setup and photographs. Both sides of AC lines are checked to find out
the maximum conducted emission. In order to find the maximum emission levels, the
relative positions of equipment and all of the interface cables shall be changed according
to ANSI C63.4: 2003 on Conducted Emission Measurement.

The bandwidth of test receiver (R & S ESCS30) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.
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13.6.Power Line Conducted Emission Measurement Results
PASS.

The frequency range from 150kHz to 30MHz is checked.

Date of Test: October 14, 2011 Temperature:  25°C

EUT: Wireless Bluetooth Keyboard Humidity: 50%
Model No.: 6013 Power Supply: AC 120V/ 60Hz
Test Mode: Charging Test Engineer: Kai
Frequency Result Limit Margin Detector Line
(MHz) (dBuV) (dBuV) (dB)
0.183870 45.90 64.3 18.4 QP
0.578211 40.50 56 15.5 QP
3.944592 43.60 56 12.4 QP
12.454071 42.00 60 18.0 QP
0.203980 38.20 53.4 15.2 AV Neutral
0.408557 36.30 47.7 11.4 AV
4.289533 36.10 46 9.9 AV
12.256783 46.10 50 3.9 AV
0.185344 45.80 64.2 18.4 QP
0.575907 39.50 56 16.5 QP
4.221581 49.70 56 6.3 QP
12.654535 46.70 60 13.3 QP Live
0.203980 38.40 53.4 15.0 AV
0.406930 36.30 47.7 11.4 AV
2.923975 33.50 46 12.5 AV
12.654535 44.60 50 5.4 AV

Emissions attenuated more than 20 dB below the permissible value are not reported.

The spectral diagrams are attached as below.
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ACCURATE TECHNOLOGY CO. ,LTD
CONDUCTED EMISSION STNDARD FCOC PART 15 B

EUT: HWireless Bluetooth HKeyboard M/M:&013
Mamufacturer: Joysky

Operating Condition: Charging

Test Site: 1#5hielding Room

Operator: KEai

Test Specification: W 120V/60H=

Comment : Mains port

Start of Test: Beport HO.:ATEZ20112143

SCAN TABLE: "V 1S50K-30MHz fin"

Short Description: _8UB_STD VTEREMZ 1.70

Start Stop Step Detector M=as. IF Tranzsducer
Frequency Freguency Width Time Bandw.

150.0 kH=z 30.0 MH= 0.8 % tzzibezk 1.0 = 9 kH= NSLE212& 2008
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T h=—-—t-—==- e et It el o R e e e H-- - === el
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150k 3ml. A0k EIIIl. -B:Il:l. 1H 2M M AWM 5M BM a0 08 30M
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¥ % % MES H-D514
+ + + MES H-D514
BES H-0O514

MEE H-0514
—LIM PO 15
—. T FCC 15

Valtaga QF
Valtaga AV

MEASUREMENT RESULT: "H-0514-2 fin"

1071572011 8:48AM

Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB dBEpWV dB
0.183870 45,90 11.2 a4 13.4 QF N GHMD
0.578211 40.50 12.0 56 15.5 QF N GHMD
3.944592 43.60 11.5 58 12.4 QF N GHMD
12.454071 42.00 11.2 &0 13.0 QF N GHMD
MEASUREMENT RESULT: "H—ﬂ514’—2_fj.n2 "
107152011 8:48hM
Frequency Level Transd Limit Margin Detector Line FE
MH=z dBpV dB dBEpWV dB
0. 38.20 11.3 53 15.2 AWV N GHD
0. 36.30 11.8 48 11.4 AV N GHMD
4. 36.10 11.5 48 9.9 AV N GHD
12, 46.10 11.2 50 3.9 AV N GHMD
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ACCURATE TECHNOLOGY CO. ,LTD
CONDUCTED EMISSION STNDARD FCC PART 15 B

EUT: Wireless Blustooth Keyboard M/MH:&013
Mamafacturer: Joysky

perating Condition: Charging

Test Site: 1§#5hielding Room

perator: Eai

Test Specification: L 120V/60H=z

Comment : Mains port

Start of Test: BEeport NO.:ATEZ20112143

SCAN TABLE: "V 150K-30MHz fin"

Short Description: _8UB _STD VTERMZ 1.70
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Fraquency [Hz]
# x % MES H-0514
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MES H-0O514
MES H-0O514

— L T B o 15
-— L T o 15

Valtaga QF
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MEASUREMENT RESULT: "H-0514-1 fim"

10/15/2011 S:40AM

Fregquency Level Transd Limit Margin Detector Line PE
MH= dBpV dB dBpv dB
0.185344 45,80 11.2 &4 12.4 QP L1 GHND
0.575907 39.50 12.0 =1 1l6.5 QP L1 GHD
4.221581 49.70 11.5 =15 6.3 QF L1 GHND
12.654535 46.70 11.2 a0 13.3 QP L1 GHD
MEASUREMENT RESULT: "H—ﬂﬁiJ—l_finZ"
10/15/2011 8:40AM
Fregquency Lewvel Transd Limit Margin Detector Line PE
MH= dBpv dB dBpv dB
0.203980 38.40 11.3 53 15.0 AV L1 GHD
0406330 36.30 11.8 48 11.4 AV L1 GHND
2.923975 33.50 11.6 48 12.5 AV L1 GHD
12.654535 44.80 11.2 50 5.4 AV L1 GHND
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14. ANTENNA REQUIREMENT

14.1.The Requirement

According to Section 15.203, an intentional radiator shall be designed to ensure that no
antenna other than that furnished by the responsible party shall be used with the device.

14.2.Antenna Construction

Antenna is formed by a copper trace on the PCB. Therefore, the equipment complies with
the antenna requirement of Section 15.203.

Antenna
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